\"'\:"'1|“|”|Ir1|".‘, Irlﬁjmﬂ
N,
Sa=—-* S BT
ok CNAS v
T TESTING
Ly Sl cnnsiaa

Q&

Test Report Report No.: AJFTSZSB@GRM Date: Apr 28,2025  Page 1 {fe;p
[ ]

SEDNA (HOLDINGS) LTD c&’O QO

7/F., DAWNING HOUSE, 145 CONNAUGHT CENTRAL, SHEUNG WAN, HONG 8

Sample Description ST EIGQERIAL FIREPROOF DOOR @
: Gl%\

Color c;\'@
Thickness : m . 36
Composition *(:)%TEEL 0&\
Buyer -@ SEDNA (HOLDINGS) LTD (/

The above sampl ata and information was / were submi identified on behalf of the client. SGS is

not responsibld foj the authenticity, integrity and results c$ ta and information and / or the validity of the
mnclusiﬂr(@mg therefrom. Results apply to the 53@

f
a
$ . $ s @
s@le Receiving Date :  Jan 16,2025 $
sting Period : Jan 16,2025 to Feb 10,2025
Test Required :  EN 1634-1:2014+A1:2018 Fire resistance and smoke control tests for door and

received. (

shutter assemblies, openable windows and elements of building hardware,
Part 1: Fire resistance test for door and shutter assemblies and openable
windows.

Test result(s) :  See attached sheet

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co.&t\nji Branch
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Unbess olherwise agreed in wriling, this document is issued by the Company subject 1o its General Condiions of Service printed overleaf,
available on reques! or atcassibla al nikps.iwww. Qe comianTerme-and-Conditions.  Atteantion is drawn 1o the Bmitation of Habélity,
indarmnification and jurisdiclion izauss defined thessin. Any holder of this document is advised that information containad hareon reflects
the Company’ s findinge at the tUms of ita IMervention only and 'within the limite of Cllant™s Instructions, IT any. The Company’ s sola
rasponsibllity la 1o s Gllant and this documant does not exonerata parties ta a transaction from exercising all thedr righta and obligaticns
under the transaction documents, This documant cannot be reproduced axcapt In full, without prior written approval of the Company, Any
= unautharized alleration, forgery or falsification of the comtent or appearance of this document is unlawful and offenders may be prosecuted
o i = tn tha fullast axtant of the law. Unless ctharwise staied the results shown in this test rmport refer only fo tha samplais) tasted and such
sample(s) are retained for 30 days only.
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1. Introduction O
To determine the fi rgi(stance performance of single leaf steel i@ur with vision panel when tested in

(
accordance wi 1634-1:2014+A1:2018. & ° 60
The fire dﬂ%@timen was exposed to a time-temperatu Q.re as dictated by the clause 5.1 of EN 1363- 6\
1:2020 \period of 121min. 6 Q/
Tl@was conducted on FEB.10, 2025. z\ C;&
<« Q

{9 Test Specimen
.{&T e fire door specimen was received on Jﬁ 6, 2025, and was stored in the laboratory until F@, 2025.

During the storage of the specimen, .&L%'n erature and humidity of the laboratory were m d and

recorded as being within a range o@m 10°C to 15°C and 41% to 68% respectively. The imen was

installed on FEB.10, 2025. @C’ *

According to the drawing é@ information provided by client and the measuren@m the scene, the
[ ]

structure of single le fire door with vision panel specimen was as follQy\

Door frame: The dimensions were 1140mm wide by 2105mm high by 105mm deep, the clear size
was 1040mm

Door leaf: The overall dimensions were 995mm wide by 2007mm high by 62mm thick. The interior of the

y 2035mm high, it was made of 1.5mm thick galvanized steel plate.

door leaf was filled with pearlite and Mgo board for heat insulation. The main structure of the door leaf was
0.8mm thick galvanized steel plate + Mgo board + pearlite + 0.8mm thick galvanized steel plate from the

exposed face, with a total thickness of 62mm. Four hinges were installed at one side of the door leaf, and a
#918902 type fire lock was installed at 1000mm from the bottom of the door leaf on the other side. A vision

panel with dimensions @{200mm wide by 600mm high was installed next to the fire lock, with a distance of

150mm from the sj d 260mm from the top of the door leaf.
For details see Ligjife 1 of the structural drawing of the speci rovided by the client.
The fired &a’s mounted within apertures provided withir(g;nasnnry wall construction such that the door @

leaf away from the heating conditions of the t * (/

T & gaps were measured before the test @vn in Figure 2 .&,
e \O O
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Unexposed face of the specimen (After test duration of 120min)
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